



醫院管理局
HOSPITAL
AUTHORITY



General Outpatient Clinic Public-Private Partnership Programme (GOPC PPP)

Booklet of Schedules

Version 21.0
Date: 25 November 2022

TABLE OF CONTENT

Table of Content	2
Schedule 1 Service Fee for Private Doctors for each Project Patient	3
Schedule 2 List of Specified Drugs.....	4
Schedule 3 Laboratory Tests and X-Rays	6
Schedule 4 Add-on Medications.....	7

SCHEDULE 1

Service Fee for Private Doctors for each Project Patient

Components	Details	Remarks / Payment Conditions
1. Doctor consultation per Subsidised Visit	HK\$312/ Subsidised Visit regardless of Relevant Illnesses or episodic illnesses (acute/chronic)	<ul style="list-style-type: none">▪ The portion payable by HA (excluding the Co-Payment) under the T&Cs after attendance of the Subsidised Visit by the Project Patient at the Private Doctor shall be settled by HA with the Private Doctor on a monthly basis
2. Drugs	HK\$492 / Year	<ul style="list-style-type: none">▪ For Specified Drugs to manage Relevant Illnesses▪ The Drugs fee payable by HA shall be settled by HA with the Private Doctor on a quarterly basis (HK\$123/ Quarter) in respect of the Project Patient who has attended the Private Doctor for the Subsidised Visit for the Relevant Illnesses in the previous quarter.
3. Preparation fee	A one off fee of HK\$246	<ul style="list-style-type: none">▪ HA shall pay to the Private Doctor a preparation fee when HA has referred a Project Patient to a designated Private Doctor but the Project Patient does not undertake the first Subsidised Visit on his/her Relevant Illnesses within 6 months of such referral.

SCHEDULE 2

List of Specified Drugs

Clinical Indication	Drugs	Applicable to Designated Outpatient Clinic Referred Patient
Anti-hypertensive	<div> <div> Lisinopril Tablet 5mg Lisinopril Tablet 10mg Lisinopril Tablet 20mg Losartan Potassium Tablet 50mg Perindopril Tertbutylamine Tablet 4mg Atenolol Tablet 50mg Atenolol Tablet 100mg Metoprolol Tartrate Tablet 50mg Metoprolol Tartrate Tablet 100mg Propranolol HCl Tablet 10mg Amlodipine (Besylate) Tablet 5mg Amlodipine (Besylate) Tablet 10mg Felodipine Extended Release Tablet 5mg Felodipine Extended Release Tablet 10mg Dyazide (or Equiv) Tablet Indapamide Tablet 2.5mg Moduretic (or Equiv) Tablet </div> <div> </div> <div> </div> <div> </div> </div>	GOPC / SOPC (MED)
Supplementary to Anti-hypertensive	<div> Aspirin Tablet 80mg Potassium Chloride SR Tablet 600mg Prazosin (HCl) Tablet 1mg Prazosin (HCl) Tablet 2mg Terazosin HCl Tablet 2mg </div>	GOPC / SOPC (MED)
Lipid-regulating	<div> Atorvastatin (Calcium) Tablet 10mg Atorvastatin (Calcium) Tablet 20mg Simvastatin Tablet 10mg Simvastatin Tablet 20mg </div>	GOPC / SOPC (MED)
Anti-diabetic	<div> Gliclazide Tablet 80mg Metformin HCl Tablet 500mg </div>	GOPC / SOPC (MED)
Drugs for bone and joint pain	<div> Alendronate Sodium Tablet (70mg Alendronic Acid) Calcium (Carbonate) + Vitamin D Chew Tablet 1000mg Ca + 800 IU Diclofenac Sodium Slow Release Tablet 100mg Heparinoid Cream 14g Ibandronic Acid Tablet 150mg Methyl Salicylate Compound Ointment 20g Paracetamol Tablet 500mg Pregabalin Capsule 25mg Pregabalin Capsule 75mg Pregabalin Capsule 150mg Tramadol HCl Capsule 50mg </div>	SOPC (O&T)

Clinical Indication	Drugs	Applicable to Designated Outpatient Clinic Referred Patient
Drugs for mental health	Citalopram (HBr) Tablet 20mg	SOPC (PSY)
	Fluoxetine (HCl) Capsule 20mg	
	Paroxetine (HCl) Tablet 20mg	
	Sertraline (HCl) Tablet 50mg	
	Zolpidem Tartrate Tablet 10mg	
	Zopiclone Tablet 7.5mg	
Antibiotics	Augmentin (or Equiv) Tablet 375mg	All Programme Designated Outpatient Clinics
	Ciprofloxacin (HCl) Tablet 250mg	
	Clarithromycin Tablet 250mg	
Drugs for associated health problems	Aluminium / Magnesium Hydroxide and Simethicone Tablet	All Programme Designated Outpatient Clinics
	Ammonia and Ipecacuanha Mixture*	
	Chlorpheniramine Maleate Tablet 4mg	
	Diclofenac Sodium Tablet 25mg	
	Famotidine Tablet 20mg	
	Famotidine Tablet 40mg	
	Ibuprofen Tablet 200mg	
	Loratadine Tablet 10mg	
	Naproxen Tablet 250mg	
	Senna Tablet 7.5mg	

* 120ml/Bottle

SCHEDULE 3

Laboratory Tests and X-Rays

Blood Test	Haemoglobin A1c (HbA1c)
	Glucose, Fasting
	Lipid Profile, Fasting <ul style="list-style-type: none"> ♦ Cholesterol ♦ Triglycerides ♦ High-density Lipoprotein ♦ Low-density Lipoprotein
	Renal Function Test (RFT) <ul style="list-style-type: none"> ♦ Sodium ♦ Potassium ♦ Urea ♦ Creatinine
	estimated Glomerular Filtration Rate (eGFR)
	Liver Function Test (LFT) <ul style="list-style-type: none"> ♦ Total Protein ♦ Albumin ♦ Total Bilirubin ♦ Alkaline Phosphatase ♦ Alanine Transaminase
	Urate
	Complete Blood Picture (CBC)
	Complete Blood Picture (with Differential Count)
	Erythrocyte Sedimentation Rate (ESR)
	Thyroid Stimulating Hormone (TSH)
	Free Thyroxine (fT4)
Urine Test	Urine for Protein / Albumin
	Spot urine Albumin: Creatinine Ratio (ACR)
	Mid-stream urine (MSU), Routine / Microscopy
	Mid-stream urine (MSU), (Microscopy & Bacterial Culture)
Sputum	Sputum, (Microscopy & Bacterial Culture)
	Sputum, Acid Fast Bacilli (Smear / Culture)
X-Ray	Chest X-Ray
	Kidneys-ureters-bladder (KUB)
	Abdominal X-Ray
	Plain X-Ray in Extremities / Spine
Others	Electrocardiography (ECG)

SCHEDULE 4

Add-on Medications

Medications for subsidised visits during the fixed period(s) as specified by HA:

Clinical Indication	Drugs	Period
Antivirals	Oseltamivir (Phosphate) Capsule 75mg	1 December 2022 – 31 May 2023 (Up to one course)
	Oseltamivir (Phosphate) Capsule 30mg	